

MILL TEST CERTIFICATE

TIANJIN JIANGTIAN CO.,LTD CHINA

CONTRACT NO.: HY-DFC15009
 TECHNICAL STANDARD: ASTM A6
 CUSTOMER: TO WHOM IT MAY CONCERN

COMMODITY: CHANNELS

TOTAL WEIGHT: 282.196 MT
 TOTAL BUNDLES: 92 BUNDLES
 CERTIFICATE NO.: JT9568954
 ISSUING DATE: JUL 10,2015

SIZE (INCH)	LENGTH (MTR)	QTY (MT)	HEAT NUMBER	QUALITY GRADE	CHEMICAL COMPOSITION (%)					MECHANICAL PROPERTIES			
					C	Mn	Si	S	P	TENSILE TEST	BEND TEST	YIELD STRESS	ELONHGATION ON GAUGE LENGTH
CN10 X 22.8KG/M	12.2	77.885	Y141001249	ASTM A572 CR.50	0.16	1.3	0.32	0.026	0.025	570	OK	401	28.2
CN10 X 30.0KG/M	12.2	58.560	Y141001250	ASTM A572 CR.50	0.15	1.29	0.33	0.025	0.024	572	OK	402	28
CN10 X 37.0KG/M	12.2	32.501	Y141001251	ASTM A572 CR.50	0.14	1.28	0.31	0.027	0.026	569	OK	399	28.4
CN12 X 30.8KG/M	12.2	51.103	Y141001257	ASTM A572 CR.50	0.15	1.32	0.33	0.026	0.025	572	OK	401	28.3
CN12 X 37.0KG/M	12.2	32.501	Y141001258	ASTM A572 CR.50	0.17	1.3	0.30	0.026	0.024	573	OK	400	27.9
CN12 X 45.0KG/M	12.2	29.646	Y141001283	ASTM A572 CR.50	0.16	1.31	0.33	0.024	0.026	570	OK	402	28.4
TOTAL		282.196											
INVALID FOR HANDWRITTEN,NO STAMP,ANY CHANGE													
OTHER MICROELEMENT CONTENT ARE GUARANTEED													

